use
maintenance
spares



-6.81.1

SHOOTING IN A TIGHT SPOT

ELEMACK present the Cricket dolly as the new

generation of cinema and televnsnon equipment
for stage or location work.

The nodal-point of the Cricket mainly consistsin
a complete substitution of the pedal action
hydraulic columns, with a new double extension
elevator, actioned by an electric-hydrodrive unit
in simultaneous, variable speed movement.
Another new important concept of the Cricket s
the triangular shaped extension made in extrud-
ed-hard aluminium, which runs smoothly with

‘roller bearings on hardened and ground steel

guides, which assure steadiness in all position
without brakes.
No more seal O-ring except one, on the only

~_cylinder, which means, avoiding the expensive .
periodical changing of gaskets and reductlon of

maintenance.

The control system assures variable speed from
0 up to 40 feet per minute, which is the equivalent
time spent from sitting to the standmg position
of a person in a chair. .

For the above features and performances we
think the Cricket will be the equupment of the
future.

Quality control:

Serial number:

Manufactured on: __ ekt At




OPERATING INSTRUCTIONS

Charging the hydraulic system

The Elemack Dollies are shipped ready for
immediate operation. To operate the dolly it is
first necessary to raise the oil pressure to a
nominal pressure of 1800 P.S.1. as indicated on
the oil gauge located on the hydraulic unit. The

oif pressure can be. ransed enther electrically or

manually.

The electric pump fitted to the Cricket dolly may
be operated off 115V AC or DC. Where only a
220-240V AC supply is available, it is necessary
to use a step-down transformer.

Connect the power supply to the input socket
located on the electric control panel.

Operate the motor pump by pressing the black
START button, (marked 1 on the photo). The
electric pump will automatically shut off at a
maximum operating pressure of approximately
1800 P.S.1. It may also be shut off at any desired
prassure between 700 and 1800 P.S.1. by press-
ing the red STOP button (marked 2 on the
photo).

When electric poweris notavailable the hydrau-
licpressure may be raised manually by means of

"the hand pump situated on the right-hand side

ofthe hydraulic unit. For manual operation itis
necessary to ensure the operating control (mark-
ed 3 on the photo) is in the central “0” neutral
pasition.

UNDER NO CIRCUMSTANCES SHOULD A
DOLLY BE TRANSPORTED IN A CHARGED
CONDITION.

Central column operation

e 41 o ; S
yraizathe centnal columnia minimsis prassuse

0of 800 P.S.1. is required.
Tooperate the column up and down, the control

When Weirking onsan unewsn surfu- Homay
‘advantageous to operate the dolly as a t

knob mustbe moved from the central “0” neutral
position to “UP" or “DOWN?". The. further the
knob is moved the faster it will operate. Unless
the movement is stopped beforehand it will
automatically slow down and stop when it rea-
ches the maximum UP or DOWN position. The
control knob is fitted with a “click” in the neutral
“0" position.

Camera mounting

The top of the central column of the Elemack
Cricket dolly is fitted with an AE/U European

~ coupling to which all types_ of tripod head adap-

tors, such as Arriflex ‘bowl, Cartoni, Miller and
Mitchell, may be fitted.

The Elemack Jonathan Jib-Arm, Mini-Jib and
Snake low-angle bracket may also be fitted as
necessary.

When using the Mitchell type fitting with level-
ling adjustment it is possible to gain additional
45" (114 mm) of up and down adjustment set-
ting to level to the minimum or maximum posi-
tions. Care must be taken to adjust all three
screws more or less simultaneously or else the
top casting will be bent.

Dolly steering

The Elemack Cricket dolly may be manoeuvred
either by four wheel crabbing or by two wheel
steering. The selection is controlled by wing
levers on arms Nos. 1 and 4.

Tochange fromcrabbing to steeringitis neces-
sary to turn all wheels forward, so aligning the
frontmost arrow on arms 1 and 4 with the arrow
on the fork; by pushing down on the wing levers
the front wheels should lock into position.

To change from steering to crabbing the two
unlocked wheels should be aligned with the
front locked wheels and the wing levers can be
lifted thus enabling free movementofallwheels.

" )

.-)_

h
wheel triangular dolly by removing wheel No

M(D

folding thearmin close, and setting wheel No. 3

. into a triangular configuration. Steering can be
. obtained- by locking wheels 1 and 4 as pre-

viously instructed.

Under normal circumstances the dolly is oper-
ated with the wheels setin the widest configura-
tion, and in confined situations in the narrow

“ “corridor” position. For storage and transporta-

tion the wheels should be folded into the “corri-
dor” position.

With the normal full spread configuration the
minimum circle that can be steered without
undue scuffingisabout 166" (5 meters) diame-
ter, 13" 6" (4 meters) in the narrow corridor
setting, 150" (4.5 meters) with two wheels wide
and two narrow and 4’ 7" (1.5 meter) by taking
one wheel off and using three only.

Wheel track adjusiment

The wheels are connected together by a contin-
uous chain which does not normally require
adjustment. When track adjustment is neces-
sary proceed as follows:

Tools required are 2 x alignment bars (17 mm
diameter x 70-75 ¢cm long) and 1 x 22 mm King
Spanner.

1. Raise dolly from floor level.

2. Dismantle all wheels from forks.

3. Loosen nuts securing forks to arms 2 and 3.
4

. Lock front forks using wing levers on arms 1
and 4."

5. Pass alignment bar through forks 2 and 3 and
tighten nuts whilst allowing free movement of
alignment bar. Remove bar.

6. Unlock front forks and turn 90° allowing
alignment bars to pass between fork No. 1
‘and 2 and 3 and 4.

7. Tighten all fork nuts. Remove bars and return

fork to original position. Recheck forks 2 and
3 with oar. -

8. Remove bar. Replace all wheel assemblies.

6.81.2



6.81.2

GPEQE&B! A | ‘ @emacﬁc

3 UP-DOWN CONTROL FLOW CONTROL VALVE UP ”

FLOW CONTROL VALVE DOWN

OIL FILTER

SUPPLY RECEPTACLE

1 START (BLACK BUTTON) (115 V. AC-DC)
WING LEVER
STEER & CRAB | OIL CUP LEVEL HAND PUMP EXHAUST OIL CUP
FUSE
2 STOP (RED BUTTON) (FEME AVDS8)




N 20

@emac%\%

v TG

FULLY OPEN

TRIANGULAR
GAUGE 62

CONFIGURATION

6.81.4




6.81.5.

Gricket




s e

SPECIFICATIONS

Max. height from ground 50 /5" - cm. 128 14 %/¢" - cm. 36

(Top of column)

Min. track gauge

Max. track gauge 24 7/16" - cm. 62
Min. height from ground - '

(Top of column)

25 /64" -cm. 64

Max loads on camera base Ibs. 265 - Kg. 120

Extension o5 B - 6m. 64 Ibs. 300 - Kg. 136

PATENTS PENDING IN:

[taly
Italy

U.S.A.
U.S.A.

W. Germany
W. Germany

. G. Britain
G. Britain

France
France

50287 A/79
996197

185676
4003584

P30348528
25418952

8029907
1521723

802134
7523893

6.81.6




6.81.7

CONTENTS:

Assembly exploded assy . drwg.
Foldirig arm 1-3 CK-100/1 1
Folding arm 2-4 CK-100/2 2
Dolly base CK-200 3
Extensions CK-300 4
Hydraulic unit CK-400 5
Hydraulic panel CK-500 6
Electric panel CK-600 7
Combined wheels RG-7/701 8
Platforms CK-700 9
Accessories — 9

INTRODUCTION

1 General: this catalog has been prepared to provide
technicians with information for ordering replacement
parts for the Cricket dolly. The exclusive design fea-
tures and Elemack precision workmanship that have
made Elemack synonymous of dollies, require that
only authentic Elemack parts be used as replacements.

2 Scope: the various assemblies and sub-assemblies
thatcomprise the Cricket dolly are separately illustrat-
ed and the part listed. The exploded views show the
partsin relationship to each other and give an approx-
imate order of disassembly. Beyond this, numbers
have no further significance when ordering parts.
Order by code number and description only.

3 To find a code number: when only the appearance of,
the part is known and it is desired to find the code
number, refer to the illustration of the appropriate
assembly, locate the parton theillustration and note its
position number. Then find the code number in the
accompanying parts list. Opposite the number will be
found, code, description and quantity required for the
particular assembly.

4 To find part illusiration: if only the code number is
known, refer to the appropriate parts list for the
particular assembly and note the position number
shown on the left. Use this number to locate the part
illustration. -

5 Non procurable parts: when a required part is not
procurable separately, as indicated on the exploded
Hustration, Elemack will f2ke care to.add the.other. .
necessary parts, invoicing the complete amount with-
out notice. )

Parts can be modified or replaced without notice.




6.81.7

CONTENTS:

Assembly exploded assy g drwg.
Foldirig arm 1-3 CK-100/1 1
Folding arm 2-4 CK-100/2 2
Dolly base CK-200 3
Extensions CK-300 4
Hydraulic unit CK-400 5
Hydraulic panel CK-500 6
Electric panel CK-600 7
Combined wheels RG-7/701 8
Platforms CK-700 9
Accessories - 9

INTRODUCTION

1 General: this catalog has been prepared to provide
technicians with information for ordering replacement
parts for the Cricket dolly. The exclusive design fea-
tures and Elemack precision workmanship that have
made Elemack synonymous of dollies, require that
only authentic Elemack parts be used as replacements.

2 Scope: the various assemblies and sub-assemblies
thatcomprise the Cricket dolly are separately illustrat-
ed and the part listed. The exploded views show the
partsin relationship to each other and give an approx-
imate order of disassembly. Beyond this, numbers
have no further significance when ordering parts.
Order by code number and description only.

3 To find a code number: when only the appearance of.

the part is known and it is desired to find the code
number, refer to the illustration of the appropriate
assembly, locate the parton theillustration and noteits
position number. Then find the code number in the
accompanying parts list. Opposite the number will be
found, code, description and quantity required for the
particular assembly.

4 To find part illustration: if only the code number is
known, refer to the appropriate parts list for the
particular assembly and note the position number
shown on the left. Use this number to locate the part
illustration. :

5 Non procurable parts: when a required part is not
procurable separately, as indicated on the exploded

illustration. Elemack will f2ke care: to.add tha .other. ..

necessary parts, invoicing the complete amount with-
out notice. )
Parts can be modified or replaced without notice.

PR

;s

2|

|

emacik




Gricket

Folding arm 1-3 N Assy CK-100/1

~ Drwag. 1

“ 2 N

. 38";“\‘u (P 1)
39J\\\‘&w2) N ~"‘ ¢
a0 A SE 20 2973 30

K03

A
=/




] @gemagg§

Folding arm 1-3 .

.. Bricket

Assy CK-100/1

Drwg. 1

F;\?:. Cr::e Description Quan, | Notes Price Zoos'. C:;::: Description Quan.Notes | Price
1 CK-101 Socket set screw M6x6 UNI 5929 2 comm. 41 CK-141 Chain 121 P=3/8" Link 63 2 comm.

CK-102 Socket screw M4x25 UNI 5931 2 comm. 42 CK-142 Folding arm without hole for 2+2{ 1
3 CK~103 Flat washer @i 4,3 UNI 6592 1 comm. 43 CK=-143 Steering bush 1-3 2
4 CK-104 Ball 3/16" 2 comm. 44 CK-144 Handle 2
5 CK~105% Socket screw Mé6x16 UNI 5931 6 comm. 45 CK-145 Socket screw M5x14 UNI 5931 6 comm.
) CK-106 Elastic pin @ 5x20 DIN 1481 ' 2 comm. 46 CK-146 Clamp bolt : 2
7 CK-107 Collar ' fork 2+2 . 1 ‘ 47 CK-147 .| Wing lever 2+2 _ |, w Jre .
8 CK-108 Sprocket. left slot Z=20 1 48 CK-148 Elastic pin @ 3x24 DIN 1481 1 comm.
9 CK-109 Claw coupling 2+2 1 49 CK-149 Gear Z7Z=12 1
10 CK-110 Sprocket single slot Z=24 1 50 CK-150 Safety ring @ 14 UNI 3653 1 comm.
11 CK=111 Socket screw M8x30 UNI 5931 8 comm. 51 CK-151 Folding arm with hole for 2+2 1
12 CK-112 Referring pin @ 10x20 DIN 6325 4 comm. 52 CK-152 Threaded ring GUK 17x1 4 comm.
13 CK-113 Position spindle 2 ’ 53 CK-153 Spring 2
14 CK-=114 Bush 2 54 CK-154 Socket screw Md4x8 UNI 5931 1 comm.
15 CK~-115 Washer 2 55 CK-155 Coupling bush 1
16 CK-116 Position flange arm 3 1 56 CK-156 Position flange arm 1 1
17 CE-117 Chain stretcher plate 2 57 CK~-157 Fitted arm 2
18 | CK-118 Bevel bearing 30205 A 2 | comm. 58 | CK-158 Spring 2
19 | CK-119 Bevel bearing 30206 A 2 comm. 59 CK-159 Axle 2
20 | CK-120 Sprocket Z=8 ) 2 60 | CK-160 Spacer 2
21 | CK-121 | Nut M6 UNI 5588 ’ 2 | comm. 62 | CK-162 Rack 1
22 | CK-122 |Washer @ 6,4 UNI 6592 2 | comm. 63 | CK-163 | Dust proof plate 2
23 CK-123 Pedal spindle 2 64 CK-164 Locking washer SKF MB-5 2 comm.
24 |. CK-124 | End stroke screw 2 65 | CK-165 | Left pedal 1
25 CK-125 Right pedal 1 66 CK-166 Wheel position plate arm 1 1
26 | CK-126 | Threaded ring SKF KM-5 . 2 | comm. 69 | CK-169 | Cap 2
27 | CK-127 Dust proof  plate 2 70 { CK-170 Rivet 4 |comm.
28 CK-128 Sprocket Z=20 ; 2 CK-171 Heli coil M6 1 comm.
29 | CK-129 | Safety ring @ 8 UNI 3653 2 | comm. 72 | CK-172 Offset link 2 |comm.
30 | CK-130 | Socket screw M5x14 UNI 5931 4 | comm. 73 | CK-173 Flat washer @ 5,2 UNI 6592 ¢ |comm.
3l CK=131 Split pin @ 1,8x15 UNI 1336 2 comm.
32 GK~-132 Position snap 1
33 CK~-133 Referring pin @ 4x10 UNI 1707 2 comm.,
34 CK-134 Socket screw M4x8 UNI 5931 1 | comm.
35 CK=135 Position key 1
38 CK-138 Ball bearing 16003 4 comm.
39 CK-139 Safety ring @ 35 UNI 3654 4 comm.{.
0 C¥-14Q LDouble .cnrocket 7Z=20..74=24 1




Gricked

Drwg. 2

Folding arm 2-4

Assy CK-100/2

!
;

13




Goicket

" Assy CK-100/2

@E 4 EL Folding arm 2-4

- iema G K Dng 2
=) : .

'r\?:.' C&:.e Description Quan. | Notes Price ;;o:.' C;d; Description Quan.[Notes Price
B CK-101 Socket set screw Méx6 UNI 5929 2 comm. 41 CK-141 Chain 121 P=3/8" Link 63 2 comm.
2 CK-102 Socket screw M4x25 UNI 5931 2 | comm. 42 CK-142 Folding arm without hole for 2+2| 1

3 CK-103 Flat washer @i 4,3 UNI 6592 1 comm. 43 CK-143 Steering bush 2-4 2

4 CK-104 Ball 3/16" 2 comm. 44 CK-144 Handle 2

5 CK~-185 Socket screw M6x16 UNI 5931 6 comm. 45 CK-145 Socket screw M5x14 UNI 5931 6 comm.
6 CK-106 Elastic pin @ 5x20 DIN 1481 2 comm. 46 CK-1456 Clamp bolt : 2

7--{ CK-107 Collar fork' 2+2 1 . 47 { CK-147 Wing lever 2+2 1

9 CK-109 Claw coupling 2+2 ! 48 CK-148 Elastic pin @ 3x24 DIN 1481 1 comm.
10 CK-110 Sprocket single slot Z=24 1 49 CK-149 Gear Z7Z=12 1

11 CR~111 Socket screw M8x30 UNI 5931 8 comm. 50 CK-150 Safety ring @ 14 UNI 3653 1 comm.
12 CE~112 Referring pin @ 10x20 DIN 6325 4 comm. 51 CK-151 Folding arm with hole for 2+2 1

13 CKX~11I3 Position spindle 2 52 CK-152 Threaded ring GUK 17x1 4 comm.
14 CK-114 Bush 2 53 CK=153 Spring 2

15 CK=115 Washer 2 54 CK-154 Socket screw M4x8 UNI 5931 1 comm.
17 CK-117 Chain stretcher plate 2 55 CK=155 Coupling bush 1

18 CK-118 Bevel bearing 30205 A 2 comm. 57 CK=157 Fitted arm 2

19 CK-119 Bevel bearing 30206 A 2 comm. 58 CK=158 Spring 2

20 CK-120 Sprocket Z=8 2 59 CK-159 Axle 2

21 CKk-121 Nut M6 UNI 5588 2 comm. 60 CK-160 Spacer 2

22 CK-122 Washer @ 6,4 UNI 6592 2 comm. 61 CK-161 Position flange arm 2-4 2

23 | CK-123 | Pedal spindle ’ 2 62 | CK-162 | Rack 1

24 | CK-124 End stroke screw 2 63 | CK-163 Dust proof plate . 2

25 CK-125 Right pedal 1 64 CK-164 Locking washer SKF MB- 2 comm.
26 | CK-126 Threaded ring SKF KM-5 2 comm. 65 CK-165 Left pedal 1

27 CK-127 Dust proof plate - 2 67 CK-167 Wheel position plate arm 4 1

28 CK-128 Sprocket Z=20 2 « 68 CK-168 Connecting link 1 comm.
29 | CK-129 Safety ring @ 8 UNI 3653 2 comm. 69 CK-169 Cap 2

30 | CK-130 Socket screw M5x14 UNI 5931 4 |comm. 70 | CK-170 Rivet 4 (comm.
31 | CK-131 |Split pin @1,8x15 UNI 1336 2 | comm. 72 | CK-172 | Offset link 2 |comm.
12 CK-132 Position snap 1 73 CK~=178 Flat washer @ 5,2 UNI 6592 2 comm.
33 | CK-133 Referrin pin @ 4x10 UNI 1707 2 | comm. CK-171 Hely coil M6 1 |comm.
34 CK-=134 Socket screw M4x8 UNI 5931 1 comm.

35 CR-135 Position key 1

36 CK-136 Sprocket right slot Z=20 %4

37 CK-137 Main chain 121 P=3/8" Link 159 1 comm.

38 CKX-138 Ball bearing 16003 4 comm.

39 CK-139 Safety ring @ 35 UNI 3654 4 comm.

40 CK-140 Double sprocket Z=20 Z=24 1




Gricket . o

g@m&@@ﬁ

Dolly base . ' . : Assy CK-200 | ¢==
- Drwag. 3 . y A , | . y A v

41
_
s
™S
ES

15 14 13

16 19 37 43




Fitted arm

(complete)

(TTIL]

. - ~ p Grickei

£ 'Bg o E( Folding arm Assy CK-200

1 Clemac Drwg.

Pos.| Cod . . Pos.] Code . : .

i\?o. No.e Description Quan. | Notas Price Ns. No. Description Quan.|Motes Price
CK-Al142/3 | Folding arm without hole(compl.)
CK-Al142/2 | Folding arm without hole(compl.) |
CK-Al151/1| Folding arm with hole (complete)
CK-A151/4 | Folding arm with hole (complete) =
CK=AL157




el i Doily base - - - Assy CK-200 Gricke
= )
‘i\‘l):.. C‘:!:'e Description Quan. | Notes Price :?;' C:‘ci'e Description . Qiian Notes Brice
1 CK-201 | Knob 1 391 CK-260 Rod 1
2 CK-202 Ball 5/16" 178 - { comm. 40 CK-257 Scraper ring WRM 062087 1 comm.
3 CK-203 Register ring 1 41| CK-262 Seal ring OR 611 Dowty 1 | comm.
4 CK-204 | Inside support 1 421 CK-243 .Clip 1
5 | CK-205 | Spindle 2 43| CK-244 | Clip 1
6 | CK-206 | Socket screw M6x20 UNI 5931 ° 1 |comm. #4§ CRS245 Socket screw Md4x8 UNI 5931 1 jcomm.
7 CK-207 .. | Spacer o . 5 - 45|"CK-246 | Seal washer, Qi 6,5 1" | comm.
3 CK-208 Connecting tube 4 ‘46| CK-247 . Socket screw M6x10 UNI 5931 1 | comm.
9 CK-209 Key 1 471 CK-248 Copper washer @i 5.2 2 comm.
10 | CK-210 | Socket screw M3x5 UNI 6109 1 |comm. 48| CK-249 Socket screw M5x10 UNI 5931 2 | comm.
11 | CK-211 Swivel support 1 52| CK-642 Cable 1
12 | cKk-213 Inner tube ‘ comm. 531 CK-259 Piston guide 1
13 | cK-214 Socket screw M6x25 UNI 5931 4 | comm. 541 CK-255 Cap 2
14 | CK-215 |Sleeve collar 2 55 CK-256 Rubber washer 2 | comm.
15 CK-216 Spindle 4 571 CK-A258 Accum. (ASM15)oil valve complete comm.
16 | CK-217 Socket screw M6xl6 UNI 5931 4 | comm. 58| CK-A268 | Nitrogen valve comm.
i CK-218 Base-body 1 17 CK“Z’TOI Base body (from CK 1
18 CK-219 Collar 1 104 CK-261 Bush MB 16.25 DU 1 comm.
19 } CK-220 Male connector 3 comm. 107 | CK-264 Seal ring OR 118 Dowty 1| comm.
20 | CK-221 |Socket screw Mé6x20 UNI 5931 9 | comm. 109 | CK-266 Threaded ring GUK 12x1 1 | comm.
21 | cx-222 |Safety ring @ 60 UNI 3654 1 | comm. 110} CK-267 Cylinder 1
22 | CK-223 Glyd ring E/GR 30-S*Polypac 1 comm. 111 | CK-269 Seal ring OR 028 Dowty 1 | comm.
23 | cK-224 |Male branch TEE 1 |comm. 11z | CK~287 Cylinder base 1
24 | CK-225 |Socket screw Mé6xl6 UNI 5931 3 | comm. 115} CK~292 Side piston 2
25 CK-226 Pipe ) 1 116 | CK-291 Sgal ring OR 213 Dowty 1 comm.
26'1 CK-227 Bottom cover 1 1171 CK-290 Pls.ton ) 1
27| CK-228 |Seal ring OR 121 Dowty 2 |comm. 118 | CK-288 Guide ring 1
28 CK-229 Special screw 2N 119 \
29 | ck-230 |cCollar 2 |
30 CK-231 Seal ring OR 121 Dowty 2 comm.

CK-232 Cylinder (until CK 802/63) '
32 CK-233 Socket screw M6x25 UNI 5931 6 comm. i
33 | CK-234 Shoe 1 i
34 | cK-235 Screw 1 '
35 CR-236 Elastic pin @ 2x14 DIN 1481 1 comm. : |
36 | CK-A237 | Accumulator ASM 15 complete 2 |comm. BE . l
37 | CK-238 Rack guide 1 !
38 | CR-239 Air bleeder cap . X comm. |




Nitrogen charge acc. ASM 15
Accumulator painting

Modification for comm. hand pump.

. | ket
> r
@E E Dolly base Assy CK-200 Geic
w2 aciK Drwa. 3

'iﬁ?:' C;\if_e Description Quant| Notes Price F;\JOOS: CNOS‘E Descriptlon Quant| Notes Price

CK-002 Set of control and charge accum.

CK-A201 | Swivel brake (complete)

CK-A211 | Swivel support (complete)

CK-A267 | Cylinder (complete)

CK-CW Special wrench for cylinder

CK-A200 | Dolly base without swivel support

CK-A290 | Piston (complete)’




Assy CK-300 l & ac L

Extensions

i
Drwg. 4




Gricket

Assy CK-300

@gemacgﬁ Extensions Drwg. 4

thos.. C;lg'e Description Quan. | Notes Price F:\‘o:-. C:::f Description Quan.|Notes | Price
1 CK-301 Silent chain sprocket Z=14 2 39 CK-339 Second extension (without guides)] 1

2 CK-302 Socket screw M6x14 UNI 5931 7 comm. 40 CK-340 Plate "RS/2+2" 1

3 CK-303 Bracket 1 41 CK-342 Adaptator 1

4 CK-304 Silent chain KH 2220 A 2 comm. 42 CK-343 European coupling AE/U-CK 1

5 CK-305 Chain stretcher 1 43 | CK-344 Socket screw M8x60 UNI 5931 3 comm.
6 CK-306 Tooth plate 1 - 144 | CK-345 Fitting shoe 3

7 [:CK-307 Washer @i 6,4 UNI 6592 4 comm. 45 CK-346 Plate "hidraulic system" 1

8 CK-308 Socket screw Mé6x25 UNI 5931 4 comm. 46 | CK-347 Socket screw M6x35 UNI 5931 3 comm.
9 | CK-309 Chain stretcher register 1 47 | CK-348 Socket screw Méx16 UNI 5931 33 |comm.
10' | 'CK~310 Socket set screw M4x12 UNI 5923 | 1 comm, 48 CK-349 Roller bearing Durkopp DNKI5/12| 48 |comm.
11 } CK-311 Socket screw M4x8 UNI 5933 1 comm. 49 CK-350 Felt 2nd extension 1

12 CR-312 Chain cover 1 50 CK=-351 Pin ®5x24 DIN 6325 48 comm.
13 | CK-313 Socket set screw M4x6 UNI 5929 2 comm. 51 | CK-352 Spring cup D=15 DIN 2093 96

14 | CK-314 Upper chain support 1 52 CK-2353 Ball bearing 607-Z 4 comm.
15 | CK-315 Socket screw M6x20 UNI 5931 1 w 53 CK-354 Spacer 4

16 | CK- 316 Chain plate 1 54 CK-355 Felt 1st extension 1

17 | CK-31 Rivet 8 comm. 55 CK-356 Roller bearing support 24

18 | CK= 318 Socket screw M6x10 UNI 5931 2 comm. 56 CK=357 Socket screw M5x12 UNI UNI 5933} 48 comm.
19 | CK-319 Chain pin 4 57 CK-358 Socket screw M8x40 UNI 5931 5 comm.
20 | CK-320 Bottom chain support 1 58 CK-359 Guide (before grind) 6

21 | CK-321 Spindle * 2 59 CK-360 Elastic pin @®5x12 UNI 1481 2 comm.
2 CK-322 Socket screw M4x12 UNI 5931 1 comm. 60 CK-361 Socket screw M6x18 UNI 5931 3 comm.
23 | CK=323 Elastic pin @ 2x12 DIN 1481 2 comm. 61 CK-362 Rack box (RC/2-19) 1

24 | CK-324 Stop plate 1 62 CK-363 Shoe 2

25 | EX=325 First extension (without guides) | 1 63 CK-365 Elastic pin @ 2x14 DIN 1481 1 comm.
26 | €K-326 Special bolt 1 64 | CK-366 Socket set screw M5x8 UNI 5927 1 comm.
27 | GK=327 Socket screw M5x16 UNI 5931 4 comm. 65 CK=367 Gear Z=12 1

28 | CK-328 Up-down plate 1 66 CK-368 Safety ring @ 22 UNI ‘3654 1 comm.
2 CK-329 Knob 1 67 CK-369 Ball 3/16" 1 comm.
30 | CK-378 Ball bearing 608-Z 2 comm. 68 | CK-370 Spring 1

31 | CK-331 Dust proof plate lst ext. 1 69 CR=371 Bush MB 10.10 DU 1 comm.
32 | CK-332 Dust proof cover lst ext. 1 70 | CK-372 Shoe 1

33 | €K-333 Cover 12 71 } CK-373 Rack 1

34 | CK-334 Dust proof plate 2nd ext. 1. 72 CK-374 Socket screw Mé4xl4 UNI 5931 3 comm.
35 | CK-335 Plastic height marking 6 73 CR~-375 Elastic pin @ 2x10 DIN 1481 i comm.
36 | CK-336 Socket screw M4x8 UNI 5931 8 |comm. 74 1 CK-376 Spindle v 1

37 | CK-337 Main support 1 75 CK=-377 Socket screw M3x8 UNI 5933- 1 comm.
38 { CK-338 Dust proof cover 2nd ext. 1 |76 CK-379 Heli coil M6 2 comm.




Silent chain + register (comp.)

X y Geicket
@g E{ - Extensions Assy CK-300
emac Drwg. 4
Pos.] Code g o ; Pos.] Code _r :
No.| No. Description Quan.|Notes | Price No. No. Description Quan.Notes | Price
77 | CK-380 Safety ring @ 5 E UNI 3653 il comm., CK-A373 Rack without CK-A329 (complete)
CK-A300 |{Extension without CK-A373 CK-A329(comp.
CK-A329 Knob without CK-A373 (comp.)
CK-A304




Cricket

Drwg. 5

Hydraulic unit

Assy CK-400 PSS

46 48 68 47 49

26 22 23 28 25 27

P2
\ a0 >
D13
3 20 %
3
N
\(‘

32 31 29 67 66 7578 79
74 73 72 65




Cricket

fom Hydrauiic unit * Assy CK-400

gemz—mci& y . Drwg. 5
i:?:' Crgje Description Quan. | Notes Price PNO:' C:]L;l).e Description Quan.|Notes | Price
1 CK-401 Socket screw M8x30 UNI 5931 4 comm. 39 CK-441 Socket screw M4x8 UNI 5933 1 comm.
2 CK-402 Seal ring OR 127 Dowty 1 comm. 40 | CK-442 Seal washer Qi 14,5 1 |comm.
3 CK-403 Tank cap 1 41 CK-443 One way valve 2 comm.
4 CK-404 Socket screw M5x1Q UNI 5933 3 comm. 42 CK-444 Male elbow 1
5 CK-405 Calm oil bin : 1 43 CK-445 Seal ring OR 017 Dowty 1 comm.
6 | CK-406 Referring pin @ 8x20 DIN, 6325 L2 comimn. 44 CK-446 Threaded ring GUK 20xl - 1 comm.
7 CK-407 Socket screw M6x25 UNI 5931 2 comm. 45 CK-447 Pressure gauge ’ 1 comm. |.
8 CK-410 Seal washer Q@i 6,5 6 comm. 46 CK-448 Rivet 2 comm.
9 CK-411 Socket screw M6x18 UNI 5931 6 comm. 47 CK-449 Glass il
10 CK-412 Special bolt 2 48 CK-450 Label 1
11 CK=413 Seal washer @i 11,5 4 comm. 49 CK-451 Cover 1
12 CK-A800 Flow stop & Relief pressure unit| 1 50 CK-452 Motor MUB 502 BB 115V AC-DC 1 comm.
13 CK-415 Grip-belt 170xL037 1 comm. 50 CK-475 Motor KMUB 502 BB 230V AC-DC 1 comm.
14 CK-416 Pulley Z=22 1 51 CK-453 Pipe 1
i CK-417 Socket set screw M6x8 UNI 5929 1 comm. 52 CK-454 Nut 1 comm,
16 | CK-418 Socket screw M6x18 UNI 5931 2 |comm. 53 | CK-455 Nut 1 lcomm.
17 CK-419 Socket screw M6x10 UNI 5931 4 comm. 54 CK-456 Male connector 1
18 CK-420 Heli coil M6 6 comm. 55 CK-457 Male connector 1
19 CK-421 Dipstick SF 30+a 1 comm. 56 CK-458 Seal washer @i 19,5 1 comm.
29 | CK-422 Handle (complete with cap) 1 57 | CK-459 Seal washer Qi 11,5 1 |comm.
21 CK-423 Seal ring OR 246 Dowty ’ 1 comm. 58 | CK-460 Socket screw M6x65 UNI 5931 2 |comm.
22 CK-424 Pulley Z=44 1 59 CK-461 Tank 1
23 CK-425 Safety ring @ 28 UNI 3654 1 comm. 60 CK-462 Tank cover 1
24 | CK-426 Handle pump 1 61 CK-463 Exhaust oil cap 1
25 CK-427 Key 1 62 CK-464 Seal washer Q@i 17,5 i} comm.
26 CK-428 Spindle screw 1 63 CK-465 Male elbow 1 comm.
27 CK-429 Pump spindle ) 64 CK-466 Pipe 1
23 CK-430 Ball bearing 6001-Z 2 comm. 65 CK-467 Poppet guide 1
29 CK~431 Seal ring OR 212 Dowty 1 comm. 66 CK-468 Body in valve 1
30 CK-432 Socket screw M6x18 UNI 5931 6 comm. 67 CK-469 Filter Modina 4735.1S1 60mi. Br. 1 comm.
31 | CK-433 Seal ring OR 240 Dowty 1 comm. 68 | CK-470 Seal ring OR 137 Dowty 1 fcomm. | ||
32 CK-434 Pump flange 1 69 CK~-512 - Sleeve @ 8 1 comm.
33 CK-435 Tooth lock washer 8 comm. 70 CK-515 Sleeve @ 6 1 {comm.
34 | CK-436 Socket screw M6x18 UNI 5931 2 | comm. 727 | CK-565 Seal ring OR 016 Dowty 1 |comm.
35 | CK-437 Pump Plessey TF/ 060S 1 {comm. 73 | CK-566 Spring 1 '
36 | CK-438 Male elbow 1 |comm. 74 | CK-471 |} In valve poppet . ;
%% CK-439 Pipe % Tk CR-568 | Seal: ring QR 109 Powty 1 comm
38 | CK-440 Cover 1 '




CK-476

Hydraulic oil MQBIL DER: 26

’&g i Hydraulic unit Assy CK-400 - Gmckﬁ
@ emackKk Y 4 Drwg. 5
Pos.| Code e . |Pos.| Code G i "
No. No. Description Quan. | Notes Price No. No. Description Quan.|MNotes | Price
76 CK-636 Cable 1 _ CK-Seals Set of OR and Seals for Cricket 1
77 Ch-4.27 Gaco DPSM-8167 - comm. CK-A426 Double acting pump (complete)
78 CK-472 Ball 1/8" 1 comm. CK-A4638 Double check valve
79 CK-473 Spring 1 CK-A400 Hydraulic unit (complete)
80 CK-474 Cap 1 CK-Screws | Set of screws for CK
L.4 |comm. CK-Labels | Set of labels for Ci_(




" Assy CK-500

Hydraulic panel

Gricket
Drwg.




. Gricket

Assy CK-500

@E E,& Hydraulic panel
: eMmMmMaa S y p Drwg. 6
. € .
F:qoos h?:.e Description Quant| Notes | Price ?:.' C,:,’:_e Description Quant| Notes | Price
1 | CK-409 | Rack box 1 42 | CK-541 | Needle valve 2
2 CK-410 Seal washer Qi 6 1 comm. 43 CK-542 Needle seating 2
4 | CK-502 | Needle valve 1 44 | CK-543 | Socket set screw Méxb UNI 5929 2 |comm.
51 CK-503 Needle seating | 45 | CK-544 Out pipe 1
6 | CK-504 Seal ring OR 015 Dowty 2 comm. 46 | CK-545 | Body IN valve 1 .
7| CK-505 | Hollow hex plug 1/8" gas - 3 |comm. 47 | CK-546 | Socket screw Méx14 UNI 5931 1 |comm.
8 | CK-506 | Spool housing 1 48 | cK-547 | Seal ring OR 012 Dowty 2 |comm.
9 CK=507 Socket screw M6x55 UNI 5931 2 comm. 49 CK-548 Referring pin @ 5x16 DIN 6325 2 comm.
10 | CK-508 | Seal ring OR 013 Dowty 1 |comm. 50 | CK-549 | Seal ring OR 236 Dowty 1 |comm.
11 | €K-509 Filter housing 1 51 | CK-550 Spring 1
12 | CK-510 | Nut 2 52 | CK-551 | Spring guide J
13 | CK-511 | Male connector 1 comm. 53 | CK-552 Male elbow 3 comm.
14 | CK-512 | Sleeve - comm. 54 | CK-553 Panel 1
15 | CGE=513 Pressure switch 96100-AA2 1 comm. 55 | CK-554 Filter cap 1
16 | CK-514 In pipe 1 56 | CK-555 Pipe 1
17 | CK-515 | Sleeve = comm. 57 | CK-556 Glyd ring S 55044+0160-A-42.+ OR 3 comm.
18 | CK-516 | Male run TEE 1 comm. 58 | CK-557 Seal ring OR 020 Dowty 4 comm.
19§ CK-517 Pipe 1 59 | CK-558 Socket set screw M5x8 UNI 5927 1 comm.
20| CK-518 Rack 1 60 | CK-559 Safety ring @ 17 UNI 3654 2 comm.
21| CK-519 | Seal ring OR 123 Dowty - 1 |comm. 61 | CK-560 | Washer SNSH 2 comm.
22| CK-520 | Filter Modina 4735.1S 30mi. inox il comm. 62 | CK-561 Spool 1
24 | CK-522 | Referring pin @ 3x12 DIN 6325 1 | comm. 63 | CK-562 | Elastic pin @ 2x12 DIN 1481l
25 ] €K=523 | Pipe 1 64 | CK-563 Socket screw M6x35 UNI 5931 2 comm.
26| CK-524 | Valve body 1 65 | CK-564 Poppet guide 1
271 CK-525 { Seal ring OR 120 Dowty if comm. 66 | CK-565 Seal ring OR 016 Dowty 1 comm.
28| CK-526 | Register screw 1 67 | CK-566 | Spring 1
29| CK-527 | Seal ring OR 011 Dowty 1 |comm. 68 | CK-567 | IN valve poppet , 1
30 | CK-529 | Seal washer @i 10.5 1 | comm. 69 | CK-568 | Seal ring OR 109 Dowty 1 |comm.
31| CK-530 | Special bolt 1 73 | CK-572 | Nut 1
32| CK-531 | Register screw 2 74 | CK-573 | Adjuster screw 1
33| CK-532 | Nut 3 63 | CK-574 | Pin @ 2x11.4
34| CK-533 | Valve body 2 75| cK-575 | Safety ring 1
35} CK-534 | Seal ring OR 008 Dowty 2 | comm.
36| CK-535] Seal ring OR 012 Dowty 4 | comm.
38| CK-537 Referring pin. @ 3x12 DIN 6325 2 comm.
391 CK-538 Bush MB. 10.10 .DU 2 comm.
40| CK-539 | Socket screw M4x12 UNI 5931 4 comm.
41| CK-540| Gear 2Z=24 1




Gricket

82 | CK-A524
83} CK-A5353
84 | CH-Ab545

85 | CK-A561

One way
Spool

CK-A500

Safety wvalve
Flow control valve

Hydraulic panel

(complete)
{complete)
(complete)
(complete)

valve

(complete)

SR F - .Hydraulic panel Assy CK-500
@gerﬁacgﬁ y P _ Drwg. 6
. Pos.] Code o .
i;): Chojje Dascription Quan, | Motes Price No. No. Description Quan.iMotes Price
l ' |
80| CK-A513 Pressure switch (complete) l CK-005 Loctite 542 (rosso) 50 cc. I
81| CK-A518 Rack (complete) CK-006 Loctite 242 (wverde) 50 cc.




Gricket

Drwg. 10

Flow stop & Relief pressure unit

Assy CK- 800

Elomack

00008

.'V =

x‘

gi
]

ADJUSTMENT FOR
Q B PRESSUR A




@E E Flow stop & Relief pressure unit - Assy CK-800 GFIGkBl
@Mmea G K y
- Drwg. 10
F;?:' Crzje' Description Quan. | Notes Price T\Joos.‘ C:ﬁf Description Quan.|Notes Price
801 CK-801 Seal ring OR 013 Dowty 1 comm. 8391 CK-839 Seal ring 1
802 CK-802 Seal ring OR 014 Dowty 1 comm. 840 | CK-840 Seal washer Dowty @ 6,85 1 comm.
803 CK-803 Nut 1 841 | CK-841 Seal ring OR 013 Dowty 3 comm.
804 CK-804 Safety ring @ 19 UNI 3654 1 comm. 842 | CK-842 Seal ring OR 008 Dowty 1 comm.
805 CK-805 Ball guide 1 843 | CK-843 Joint 1
806 CK-806 Socket set screw M5x6 UNI 5929 2 comnm. 844 | CK-844 Pipe 1
807 CK-807 ‘| Elastic pin @ 3x14 DIN 1481 1 "|comm. 845 | CK-845 ‘Pipe 1
808 CK-808 Seal washer Dowty @ 21,5 1 comm. 846 | CK-846 Seal washer Dowty @ 19,65 comm.
809 CK-809 Panel 1 847 | CK-847 Pipe 1
810 CK-810 Male elbow 2 |comm. 848 | CK-848 Cap
811 EK=811 Bush MB 08x08 DU 1 comm. 849 | CK-849 Pipe 1
812 CK-812 Elastic pin @ 3x14 DIN 1481 1 comm. 850 CK-850 Label 1
813 CK-813 Wing lever 1 8511 CK-851 Rivet 4 comm.
814 CK-814 Panel support 1
815 CK~815 Seal ring OR 016 Dowty 1 comm. TR/SW CKB800] Special wrench for CK-800
816 CK-816 Valve body il CK-A800 Flow stop e Relief press. unit
817 CK-817 Register screw 1
818 CK-818 Spring 1
819 CK-819 Ball 7/32" 1 comm.
820 | CK-820 Pad ..J 1
821 CK-821 Male connector 1 comm.
822 CK-822 Ball register 1
823 CK-823 Seal ring ]
324 CK-824 Shaft 1
825 CK-825 Shaft support 1
826 CK-826 Socket screw M4x10 UNI 5931 1 |comm.
827 CK-827 Seal washer Dowty @ 10,3 1 comm.
828 CK-828 Special bolt 1
829 CK-829 Socket screw M6x10 UNI 5931 1 comm.
830 CK-830 Sleeve 1 comm.
831 CK-831 Seal washer Dowty @ 21,5 1 comm.
832 CK-832 Socket screw Mé6x10 UNI 5931 1 |comm.
833 CK-833 Ball seating 1
834 CK-834 Ball 1
835 CK-835 Ball guide 1
836 CK-836 Elastic pin @ 2x14 DIN 1481 2 |comm.
1337 [ "Cw-g3P " Nut I {comm-
; bBS CK-838 Male connector 1




Coricket

Hydraulic system

€lemack|

Drwg. 11

—— —— — —

vy

(8]

AAT

> —

S e ey )RR, SESES i
1
|
I
]

15

Hydraulic System

1)
2)
3)
4)
5)
6)
T}
8)
9)
10)
11)
12)
13)
14)
15)
16)
17)
18)
¥97
20)
21)
22)
23)

Check wvalve

Over pressure valve
Filter :
Motor pump

One way valve

(1 bar)

Accumulators (precharge 47 bar)

Pressure gauge

Pressure switch (PSI 1800)
Flow control valve (UP)
Panel filter

Safety valve (PSI 2000)
Overload valve (PSI 800)
Flow control valve (DOWN)
Main distributor

Cylinder

Hand pump

One way valve

Calm oil bin

0Oil level cap

Panel components assembly
Double check valve i
Spherical distributor

Flow stop & relief pressure unit




- gmckej Bl el |  Assy k600 | @lemack
Drwg. 7 e A ' —




Gricket.

2 B £ 2 - Electric panel Assy CK-600 -Electric panel Assy CK-600
@EemaCL 115V. AC. DC. 220v. AC. Drwg. 7
F;:[):: CNég'e Description Quan, | Notes Price ZO:' C;:::.e Description Quan.|Notes Price
1 CK-601 Female plug lev-o-lock 1 comm. 1 -} CK-601 Female plug lev-o-lock 1 comm.
2 CK-602 Male plug lev-o-lock | comm. 2 CK-602 Mrle plug lev-o-lock 1 comm.
3 CK-603 Nut M4 UNI 5588 5 comm. 3 CK-603 Mwt M4 UNI 5588 7 comm.
4 CK-604 Socket screw M4x8 UNI 5933 4 comm. 4 CK-604 Socket screw M4x8 UNI 5933 7 comm.
5 CK-605 Wheatstone bridge 1 comm. 5 CK-643 Transformer 220v-24v 1
6 CK-606 Electric panel support 1 6 CK-606 Electric panel support - -- 1
T s CK-607 Relay PAS '115v AC.DC ! comm. 7 CK-644 Relay PAS 24v DC. d 1 comm.
8 CK-608 Casting 1 8 CK-608 Casting 1
9 CK-609 Fuse holder 1 comm. 9 CK-609 Fuse holder 1 comm.
10 CK-610 Fuse(Feme AVDS) 1 comm. 10 CK-610 Fuse(Feme AVDS) 1 comm.
11 CK-611 Threadeed ring 2 comm. 11 CK-611 Threaded ring 2 comm.
12 CK-612 Red button (stop) 1 comm. 12 CK-612 Red button (stop) 1 comm.
13 CK-613 Black button (start) 1 comm, 13 CK-613 Black button (start) 1 comm.
14 CK-614 Electric panel plate 115v AC.DC 1 14 CK-649 Electric panel plate 220v 1
15 CK-615 Socket screw M4x8 DIN 7986 4 comm, 15 CK-615 Socket screw M4x8 DIN 7986 4 comm.
16 CK-616 Socket screw M4x18 UNI 5933 1 comm. 17 CK-617 Tooth lock washer 7 comm.
17 CK-617 Tooth lock washer 5 comm, 18 CK-629 Cables fastener 1 comm.
18 CK-629 Cables fastener 1 comm. 19 CK-630 Earth wire 1
19 CK~630 Earth wire 1 20 CK-631 Cable 1
20 CK-631 Cable 1 21 CK-645 Cable 1
21 CK-632 Cable b 1 22 CK-633 Cable 1
22 CK-633 Cable 1 23 CK-634 Cable 2
23 CK-634 Cable 2 24 CK-646 Cable 1
24 CK-635 Cable 1 25 CK-647 Cable 1
25 CK-637 Cable 1 26 CK-648 Cable 1
26 CK-638 Cable 1 27 CK-639 Cable 1
27 CK-639 Cable 1 28 CK-640 Cable 1
28 CK-640 Cable 1 29 CK-641 Cable 2
29 CK-641 Cable 2

ICK-A600/115|Electric panel 115V,AC.DC.(comp, CK-A600/220) Electric panel 220V.AC.(comp.)

{ 1 i l L |




L T I s T R L G E TS SRR e S et s 43 e
S e e b R B R R RS

Cricket
Drwg. 10

VOLTS 115 AC DC

circuit

@@m&@?& _Electric

T28°F



Cricket
Drwg. 10

. —— — —— — — Ct— — Gt | s s | G— o— o— G—— G— G—  (— C— Gi——

VOLTS 220 AC

N

]
-3
($)
— > 74
.m %
&= Nt
€ 9
2 1 . - <
oF ¥ A
\@ AN
"7 <
(£ o
-~ \
4 ,.1\ Yo .EIJ- v
= ~_u, wiT R

& @m&a@gs Electric




Accessories

Assy CK~700

Platforms

——— 208-30-31

Cricket
Drwg. 9

22-23-24-25-269




‘Platforms

Assy CK-700

Coicket

@H : E Accessories
_ ermMmadcK Drwg. 9
F;;’:: C:l:.e Description Quan, | Notes Price "i‘oi' C;ﬁf Description Quan.|Notes | Price
1 CK-725 Spring hook 6 12 | TGI32 Round wooden seat complete
2 CK-722 Elastic pin @ 2,5x16 DIN 1481 12' | comm. 13 | TG/32-2 Wooden seat i:
3 CK-720 Platform 3 14 | TG/32-1 Bracket 1
4 CK-726 Position spindle 6 15 | TG/32-5 Spindle 1
5 CK-723 Spring . 6 16 | TG/32-3 Bolt TTL M6 L35 UNI 5732 3 |comm.
6 CK-721 Rubber buffer (couple) 6 17 | TG/32-4 Nut Mé UNI 5588 3 |somm.
CK-AT700 '| Platform  complete . 1 - - o5 )
CK-MSP | Spare parts and maintenan. book| 1 18 | SS/16 Seat straight extension complete
19 | SS/20 Seat straight extension "
20 | 'ss8/25 Seat straight extension "
21 | SS/30 Seat straight extension "
22 | SSG/10 Seat cranked extension "
23 | SSG/15 Seat cranked extension "
24 | SSG/20 Seat cranked extension "
25 | SSG/25 Seat cranked extension u
26 | SSG/30 Seat cranked extension "
27 | WS/2 Wing screw
28 | PSi/1 Spindie
29 | VG/S-46 Steering 20"
k 30 | VG/S-34 Steering 15"
31 1 VG/S=11 Steering 6"
32 | BA/S-62 Locking bar complete
33 | BA/S-1 Bar )
34 | BA/S-3 Wing screw 2
35 BW/15 Box wrench CH-15 comm.
Tirante imballaggio
|
|




